
S A TSB 8

DESIGN CONSIDERATIONS

FOR AEROBIC DIGESTERS

NMMi v
¦

Mm
k ^ ]

¦ 4 i
¦

¦ rzLJ L_
RSKIkTlON Tsmk5

AEROBIC DIGESTER
l^TP —sres ¦¦¦ ••

¦

5 rT^
^^mrn tr

¦

U S ENVIRONMENTAL PROTECTION AGENCY

SURVEILLANCE AND ANALYSIS DIVISION

TECHNICAL SUPPORT BRANCH

REGION VIII



3
S A TSB 8

oon

£ l

I DESIGN CONSIDERATIONS

FOR

AEROBIC DIGESTERS

by

BOB A HEGG
1

and

KERWIN L RAKNESS
2

1 At the time this report was prepared Mr Bob A Hegg
was employed as Chief of the Operation and Maintenance

Section USEPA Denver Colorado At present he is

employed as Chief Sanitary Engineer M I Incorporated
Consulting Engineers Fort Collins Colorado

2 At the time this report was prepared Mr Kerwin L
[...]
aerobic digester has been 15 days hydraulic detention time

Others 2 11 have suggested that 10 15 days hydraulic

detention time is satisfactory if thickened activated sludge is

wasted to the digester Twenty days hydraulic detention time

has been recommended when the waste sludge contains primpry

sludge solids Table 1 presents a summary of suggested aerobic

digester hydraulic detention times i e minimum sludge ages

for various types of processes and various combinations of

waste sludges

16



TABLE I

SUGGESTED DESIGN CONSIDERATIONS

FOR AEROBIC DIGESTERS

AUGUST 1974

HYDRAULIC DETENTION TIMES

Treatment Process and

Type of Sludge
Suggested Detention Time

in Aerobic Digester
Days

Remarks

Waste Activated Sludges Alone Temperature effects not

included see 1 below

High Rate Processes 20 25 If a minimum total sludge age of

Conventional 15 25 45 days can be established with a

Step aeration 15 25 lesser hydraulic detention time in

Contact stabilization 15 20 the digester then the lesser time

Extended aeration 15 20 in the digester may be used

Primary Waste Activated 20 30

Primary Sludge Alone 20

Trickling Filter Sludge 20 30

Other Sludges industrial etc

—

r r

It is recommended that pilot studies

be conducted on unique sludges to ensure

adequate digestion facilities

provided It is suggested that an additional 5 to 10 days hydraulic detention time be included in the

design when low temperature operations are expected Also it is suggested that design steps be taken

to minimize the periods of low temperature operation



2 Estimating Digester Loadings

Once the hydraulic detention time has been selected the next

step in determining the unit size of an aerobic digester is to

determine the volume of sludge that will be wasted to the

digester hydraulic loading Hydraulic loading is a function

of two factors the quantity of solids produced by the treatment

process and the concentration at which these solids are wasted

to the digester

For a given wastewater stream the quantity of solids produced

sludge yield by a treatment process depends on the type of

process used Two of the most common types of treatment

systems will be analyzed for sludge yields The first system

is the conventional type of plant that includes primary and

secondary treatment and the second system will include such

processes as extended aeration where no primary treatment is

provided

18



The quantity of sludge wasted to the digester from a

conventional primary plus secondary plant is equivalent

to the total quantity of primary sludge plus the total quantity

of secondary sludge The total quantity of primary sludge

is normally equal to 55 to 75 percent of the incoming suspended

solids The quantity of sludge from the secondary process

depends on the strength of the incoming sewage and the type

of secondary treatment process Table 2 shows yield figures

lbs of suspended solids produced per lbs of BOD5 removed

for various types of activated sludge processes These

values can be used as a guide if pilot data is not available

The second type of system associated with aerobic digestion

are the contact stabilization and extended aeration processes

that normally don t have primary treatment preceding the

secondary facilities The sludge yield for these processes

are outlined in Table 2 However if these processes do not

have separate primary treatment additional sludge must be

handled as a result of biologically inert volatile and suspended

matter that enters the plant in the influent One author 7

suggests that normal domestic sewage contains about

19



TABLE 2

SUGGESTED DESIGN CONSIDERATIONS

FOR AEROBIC DIGESTERS

AUGUST 1974

SLUDGE YEILD FOR VARIOUS ACTIVATED SLUDGE PROCESSES 1

Avg MLSS Avg Avg Loading Predicted 2 Suggested
Concen Aeration Factor Process Yield Design Yield

tration Time lb BODg lbs TSS Produced lbs TSS Produced

High Rate

Processes 500 3 0 5 5 0 0 70 0 80 0 75

Conventional 2000 6 8 0 2 0 5 0 50 0 70 0 60

Step Aeration 2500 3 4 0 2 0 5 0 50 0 70 0 60

Contact 3

Stabilization

Contact

3000

Reaeration

6000

0 25 0 5

2 6 0 2 0 5 0 50 0 70 0 60

Extended

Aeration 4000 24 0 05 0 2 0 15 0 50 0 35

1 Values were calculated using following assumptions

Y yield coef 0 65 lb VSS produced per lb of BOD removed

endogenous coef 0 05 lb VSS destroyed per lb of VSS system

VSS TSS 0 80

Waste is typically domestic with limited industrial

2 Industrial wastes may differ drastically and pilot studies are recommended in

order to determine sludge yield

3 If these processes are not accompanied by primary treatment additional sludge
must be handled as a result of the biologically inert volatile and suspended
matter that enters the plant in the influent

20



125 mg l of inert suspended solids Another 8 states that

20 40 of the volatile influent suspended solids plus 20 30

of the total influent suspended solids are biologically inert

Therefore to determine the quantity of sludge produced by a

process that does not have separate primary treatment both the

quantity of biologically inert solids that enter the plant and

the quantity of solids produced by the process must be calculated

The sum of these is equal to the total quantity of sludge produced

by the system

The next important step in determining the hydraulic load to the

aerobic digester is determining the concentration at which the

solids are wasted to the digester For primary sludges the under-

flow concentration usually varies from 3 percent 30 000 mg l

to 10 percent 100 000 mg l by weight Normally a 5 percent

50 000 mg l underflow concentration for a primary sludge is

assumed as a typical value If industrial wastes chemicals or

waste secondary sludges are added to the primary clarifier

then the resulting underflow concentration may either increase

or decrease This change in underflow concentration must be

21



considered in design For example if waste activated sludge

is added to the primary clarifier influent the underflow con-

centrations of primary plus secondary sludges have been found

in the range of 1 5 15 000 mg 1 to 5 50 000 mg l percent

For design it is suggested that an underflow concentration of

2 20 000 mg l to 3 30 000 mg l percent be used

Little information is published giving clarifier underflow con-

centrations that can be expected with the various modifications

of the activated sludge process However most sources give

typical values for return sludge flow rates sludge volume index

and mixed liquor suspended solids concentrations Using the

values and the physical mixing formulas underflow concentration

can be predicted Table 3 summarizes the various underflow

concentrations associated with several modifications of the

activated sludge process In addition suggested design under-

flow concentrations are given Processes whose parameters

differ from the mixed liquor concentrations loading rates or

detention times shown should be re evaluated to determine the

expected underflow concentration When the required hydraulic

detention time quantity of solids produced and underflow

22



TABLE 3

SUGGESTED DESIGN CONSIDERATIONS

FOR AEROBIC DIGESTERS

AUGUST 1974

CLARIFIER UNDERFLOW CONCENTRATIONS FOR

VARIOUS ACTIVATED SLUDGE PROCESSES

Avg Avg Loading Predicted Suggested
Treatment Avg ML Aeration Factor Avg Sludge Avg Return Range of Design
Process Concentration Time lb BOD5 Vol Index Sludge Rate Underflow Cone Underflow Cone

Activated Sludge mg l hrs lb MLVSS day ml gm of Flow mg l mg l

156 1000 1 10 50 3

High Rate 500 3 0 5 5 0 100 300 2 Avg 20 1000 10 000 3500

63 156 15 75

Conventional 2000 6 0 2 0 5 80 150 Avg 30 4700 15 800 7000

63 156 20 75

Step Aeration 2500 3 4 0 2 0 5 80 150 Avg 50 5800 15 000 7000

Contact Zone

Contact 3000 0 25 0 5 63 156 50 150

Stabilization Reaeration Zone 0 2 0 5 80 150 Avg 100 5000 12 500 6000

6000 2 6

Extended 54 170 50 200

Aeration 4000 24 0 05 0 2 Avg 100 Avg 100 5900 25 000 9000

1

2

3

Top valves taken from reference 8

Bottom valves taken from reference 9

Valves taken from reference 10



concentration are determined the size of the aerobic digester

can be calculated An example calculation is presented in the

next section

It is noted that the data presented in this section of the report

assumed that no thickening device was being used If sludge

thickeners i e air flotation units centrifuges gravity

thickeners etc are used an increase in solids concentrations

wasted to the digester can be expected and the digester capacity

can be reduced accordingly

3 Example Calculations

The following calculations are presented to demonstrate a

method of determining the required size of an aerobic digester

as suggested in this report

Problem

Design the unit size of an aerobic digester for a one million

gallon per day treatment plant that has primary treatment

followed by a conventional activated sludge system

Given Parameters

Influent flow 1 mgd 0 044 m^ sec

Influent BOD5 200 mg l

Influent TSS 250 mg l

Allowable Effluent BOD5 and TSS 20 mg l

Sludge Temperature in Digester 15° C

24



Design Alternative 1

Assume separate waste sludge streams from the primary

and secondary clarifiers

a Determine the volume of sludge removed from the

primary clarifier each day

Assume 65 removal of influent TSS

Assume 5 50 000 mg l underflow concentration

Therefore the quantity of TSS removed in the primary

clarifier each day equals

1 MGD 250 mg l 8 34 lb gal 0 65 1355 lb TSS day

614 6Kg

The volume of sludge wasted to the digester per day to remove

1355 lb TSS at 5 underflow concentration equals

1352 lb TSS day 1 50 000 mg l 1 8 34 lb gal 0 0032

MGD 3250 gal day 1 43 x 10
^ m^ sec

b Determine the volume of excess activated sludge to be wasted

from the secondary clarifier each day

Assume sludge yield of 0 6 lbs TSS produced Table 2 o 6 Kg
lb BODg removed Kg

Assume 7000 mg l underflow concentration Tpble 3

Assume 35 removal of BODg in primary clarifier

25



The quality of BOD removed in the secondary process

equals the quantity of BOD^ in the influent the quantity

of BOD5 removed in the primary the quantity of BOD5

in the effluent or

1 MGD 200 mg l 8 34 lb gal 1 MGD 200 mg l

8 34 lb gal 0 35 1 MGD 20 mg l 8 34 lb gal

1668 lb day 584 lb day 167 lb day 917 lb day

415 9 Kg

The quantity of sludge produced in the secondary process

equals

917 lb BOD5 removed day 0 6 lb TSS produced per

lb BOD5 removed 550 lb TSS produced day 249 5 Kg

The volume of sludge wasted to the digester per day to

remove 550 lb TSS at 7000 mg l underflow concentration

equals

550 lb TSS day 1 7000 mg l 1 8 34 lb gal

009420 MGD 9420 gal day 4 13 x 10~^m^ sec

c Determine the volume of sludge wasted to the digester

each day

The total volume of sludge wasted to the aerobic digester is

the sum of the volume wasted from the primary clarifier and

the volume wasted from the secondary clarifier or

26



3250 gal primary day 9420 gal secondsry day

12 670 gal day 5 56 x 10 ^m^ sec

d Determine the required size of the aerobic digester

Assume Hydraulic Detention Time equals 25 days

Table 1 The required volume of the digester

equals 12670 gal day 25 day 317 000 gal 1200 m^

Design Alternative 2

Assume that the secondary sludge is wasted to the primary

clarifier and that the combined primary and secondary

sludge is then wasted to the digester

a Determine the total pounds of sludge wasted to the

digester each day

The total pounds of sludge wasted to the digester each day

is equal to the quantity of sludge removed by the primary

clarifier see Alternative 1 plus the quantity of sludge

produced by the secondary process see Alternative 1 or

1355 lbs TSS day 917 lbs TSS day

2272 lbs TSS day 1030 Kg

b Determine the total volume of sludge wasted to the

digester each day

Assume 2 5 25 000 mg 1 underflow concentration

for the combined sludges

27



The total volume of sludge wasted to the digester to remove

2272 lbs TSS day at 2 5 underflow concentration equals

2272 lbs TSS day l 25 000 mg l l 8 34 lb gal

0109 MGD 10 900 gal day 4 78 x 10~^m3 sec

c Determine the required size of the aerobic digester

Assume Hydraulic Detention Time equals 25 days

Table 1 The required volume of the digester equals

10 900 gal day 25 days 273 000 gal 1034 m3

Summary

Based on the above analysis the minimum volume for the

aerobic digester is obtained by using the primary clarifier as

a thickener for the secondary sludge and the unit should be

designed using this method of operation It is important that the

flexibility to waste separately from both primary and secondary

clarifiers directly to the aerobic digester be provided alternative

1 In addition flow control and measurement should be provided

for the waste activated sludge from the secondary process

An alternative that could alter the volume of the aerobic

digester would be to provide for a thickener to handle the secon-

dary sludge prior to discharge to the digester The important

aspect of a thickener is the flexibility it provides the operator

in controlling his plant It is noted that in showing the example

calculations an assumption was made that the sludge temperature

28



in the digester would always be greater than 15° C If this

plant were to be constructed in a colder climate and equipment

was not provided to maintain a temperature in the digester of

at least 15° C then additional capacity would be required

C OXYGEN REQUIREMENTS

Numerous parameters influence the oxygen requirements for an

aerobic digester Parameters such as process preceding the

digester solids concentration in the digester two stage versus

single stage digestion sludge detention time in the digester temp-

erature altitude etc must all be considered when designing the

air supply requirement In this ection of the report these para-

meters will be discussed and values for oxygen requirements for

various treatment processes will be given

1 Efficiency Considerations

An aeration system oxygen transfer efficiency Te ratio of

oxygen transferred to the liquid to the oxygen supplied to the

system greatly influences the adequacy or inadequacy of the

supply system Table 4 shows the actual quantity of oxygen that

is supplied to the liquid at air volume flow rates of 20 cfm and

90 cfm per 1000 ft^ 9 4 mVsec and 42 5 m^ sec per 28 3 m^

of digester capacity and at various transfer efficiencies

29



TABLE 4

SUGGESTED DESIGN CONSIDERATIONS

FOR AEROBIC DIGESTERS

AUGUST 1974

VALUES FOR OXYGEN TRANSFER

AT SELECTED AIR SUPPLIES

Assumed

Transfer Eff 1

Te

Oxygen Transfer

at 20 cfm supply per

1000 ft of digester 2

mg l hr

Oxygen Transfer

at 90 cfm supply per

1000 ft^ of digester 2

mg l hr

5 16 3 73 4

10 32 6 146 9

15 49 0 220 4

20 65 3 293 8

25 81 6 367 2

cfm x 0 472 m^ sec and ft^ x 0 0283 m^

1 Te ratio of oxygen transferred to the liquid to the oxygen

supplied to the system

2 Assumed

Air Temperature 32° F 0° C

Ratio of oxygen to air 21

Altitude Sea Level

Not Considered

Different altitudes pressures temperatures alpha coefficients
and beta coefficients

30



It is important to note that the values presented in Table 4

do not include the expected decrease in oxygen transfer due

to the high solids concentration of the digester contents or

other characteristics of the wastewater In addition the

increase or decrease in oxygen transfer due to variations in

temperature and altitude are not considered

The expected decrease in oxygen transfer due to the high

solids concentration of the liquid in the digester and other

characteristics of the wastewater is normally considered in

the form of alpha and beta coefficients The alpha

coefficient is the ratio of the overall oxygen transfer coefficient

K^a of the waste to that of water The beta coefficient is

the ratio of the total solubility of oxygen in the waste to the

solubility of oxygen in water Specific values for these

coefficients are not presented in this report

It is suggested that the design of an aeration system specify